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Sound Absorption Coefficient tested by Reverberation Chamber Method Measurement Report

1. #EKE:  PERARKAREEFRE GBI47-83
ce TR MG B I R B R T
1. Test BasisC] The National Standard of PRC GBJ 47-830 Sound Absorption Coefficient tested by Reverberation Chamber Method’ s Specification of Measurement(]
2. WikEmE. HF . 268w’
M 54m’.
2. Tested Reverberation Chamber Volume[d 268m3 Floor Areal] 54m2

3. WA 1% BK4417 TIRAEBZSIF{L, BKA166 B3R, £([R
KNG tha 288, Bk HER %

3. Tested Instrument] Demark Type BK4417 Building Acoustics Analyzer, Type BK4166 Microphone, USA KNG Power Amplifier, Test Special Loudspeaker

4. WAFEE: 3.0m X3.6m=10.8m" ,

4. Test-piece Areal] 3.0mx 3.6m=10.8m2
5. SEFEE: 1/3 (G LME  (Hz)
100, 125, 160. 200. 250. 315. 400, 500. 630. 800.
1000. 1230. 1600, 2000, 2300, 3130, 4000. 3000.
5. Frequency Range[d 1/3 Times Frequency of Frequency Interval Center (Hz)

6. BERBARLA:

6. Sound Absorption Coefficient Calculate Formulad*

55.3V 1

=2 )

o
TS T, T,

AL Ei‘i’ifﬁﬁﬁufﬂﬁ
v BEEFE m’

VV—— Reverberation Chamber VqumeIZI m30

S AAFER, m;

S—— Test-piece Areall m20]

TR MR 2 P O R R ol R B 18], s
Tm— TherActu_aI Tested TimeLJ Test-piece put into the 1Revetberati9ln Chamber( s
VR 3 P AR O, G A o B BT M O (1), s

Tn —— The Actual Tested Time[d Test-piece didn’ t put into the Reverberation Chamber( sCI

C - TEE, mfs:

C—— Sound Velocity in the Air0) m/sO

C=331.5+051 (1 AESNFAEC).

C=331.5+0.5t O t means Temperature oC[]
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Sound Absorption Coefficient tested by Reverberation Chamber Method Measurement Report
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1. Test Basis：The National Standard of PRC GBJ 47-83《Sound Absorption Coefficient tested by Reverberation Chamber Method’s Specification of Measurement》
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2. Tested Reverberation Chamber：Volume：268m3   Floor Area：54m2

Administrator
打字机文本

Administrator
打字机文本

Administrator
打字机文本
3. Tested Instrument：Demark Type BK4417 Building Acoustics Analyzer, Type BK4166 Microphone, USA KNG Power Amplifier, Test Special Loudspeaker
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4. Test-piece Area：3.0m×3.6m=10.8m2
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5. Frequency Range：1/3 Times Frequency of Frequency Interval Center (Hz)
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6. Sound Absorption Coefficient Calculate Formula：
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α—— Sound Absorption Coefficient tested by Reverberation Chamber Method；
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V—— Reverberation Chamber Volume，m3；

Administrator
打字机文本
S—— Test-piece Area，m2；
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Tm—— The Actual Tested Time（Test-piece put into the Reverberation Chamber）s；
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Tη—— The Actual Tested Time（Test-piece didn’t put into the Reverberation Chamber）s；
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C—— Sound Velocity in the Air，m/s；
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C=331.5+0.5t （t means Temperature oC）
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Sound Absorption Coefficient tested by Reverberation Chamber Method Measurement Report

Entrustment Company

Test-piece’ s Name

Testing Date

Test-piece’ s Specifica‘tion and Installment
i

LR Ak T EH 4 A) shanghai Zixuan Industry Co., Ltd. |

Rl - [FIRE™E % £ 75  Tongsheng Sound Absorption Non-woven Fabrics |

MikEW  J2006E9H 14 H | m [ 26C | ®m | 9% |

Temperature Humidity i

&1 B0 : W AU 600mmX600mm. LIt 0 24mm. TILA 16%.

_ SRR Y, |

A I RIS Y 461§ 0.2mm, 5558 66g/m’. '
E-‘ :ﬂ Test-piece’ s Specificationd Aluminum Perforated Plate’ s Standard 600mm>x 600nl1m|]

ok

w‘lﬁ Lﬁ'ﬂm ;E < 30m¥3em=10 3’“ Aperture ® 2.4mm[J Punching Rate 16%
! o The Tongsheng Sound Absorption Non-woven Fabrics was sticked behind the Plate[]

Tongsheng Sound Absorption Non-woven Fabrics’  Thickness is 0.2mmC  Volume-weight 66g/m
L}

i A - T T i T 1 Test-piece areal] 3.0mx 3.6m=10.8m2
TR AT EIE 100mm. Install ConditionC Cavity 100mm n

B8 VRIS TR AT oy
Declare[d The Testing data is only responsible for the sent sample. u r g ) '::_‘.
= 1 %1 Frequency Iﬂ;& f mig ﬁ.ﬂ
i — 1 i:__: i .. ’, Hf: o Soun-d_IAbsorption Coefficient
IPRETRERN N W R LI O i 0.28
12 s o Burledp Lis o adf Sttt e Az 932
e ot T 160 0.32
"""" VAT L A o e e 2 044 |
1.0 3 F 250 0.56
5 315 0.76 |
o8 400 0.76
- 500 1.00 |
630 092 |
i $00 0.92 |
¥ 1000 076
0.4 IES{I “.m
1600 .56
0.2 sl s el ; _ : | 2000 0.76
: : . it H : 2500 0.76
¢ SETEREEREE TSN 3150 | 0.64
U.ﬂ & 5 ¥ & = I 3 & z ' i I 5 €L 5 3 I - 4““‘“ uﬁ
63 125 250 500 1000 2000 4000 sooo -
o ® (Hz) 5000 0.60
NRC 075 |
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Sound Absorption Coefficient tested by Reverberation Chamber Method Measurement Report
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Test-piece’s Specification：Aluminum Perforated Plate’s Standard 600mm×600mm，
Aperture Φ2.4mm，Punching Rate 16%
The Tongsheng Sound Absorption Non-woven Fabrics was sticked behind the Plate，
Tongsheng Sound Absorption Non-woven Fabrics’ Thickness is 0.2mm，  Volume-weight 66g/m
Test-piece area：3.0m×3.6m=10.8m2
Install Condition：Cavity 100mm
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Humidity
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Temperature
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Tongsheng Sound Absorption Non-woven Fabrics 
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Shanghai Zixuan Industry Co., Ltd.
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Entrustment Company
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Test-piece’s Name
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Administrator
打字机文本
Test-piece’s Specification and Installment 
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Declare：The Testing data is only responsible for the sent sample.
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Sound Absorption Coefficient
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Frequency 
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Entrustment Company

Test-piece’ s Name

Testing Date
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LA

_Lﬁ:‘fﬁﬁ:ﬂlﬂﬁﬁ %=} Shanghai Zixuan Industry Co., Ltd.

ERlEd s

] Eﬁﬁ f.ﬁ:fﬁ Tongsheng Sound Absorption Non-woven Fabrics

BAEM | 2006F 9 H 14 H | #18 | 2C | i [ 79%
Temperature Humidity
i ) i FEEEE . R ILE RS 600mm X 600mm, L% ¢ 2.4mm. FILE 16%.

LU
& R
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Test-piece’ s Specificlation and Installment

BUR YA RIRLT s T2 .
IR ST 9i 719 0.2mm, 7Fd 66g/m™.
Test-piece’ s Specification(] Aluminum Perforated Plate’ s Standard 600mmx 600mm(] Aperture

4 3 i

S e . . W = = @ 2.4mm0 Punching Rate 16%

'ﬁu‘ Ii‘ﬂ ﬁ E L ]'um }'ﬁm ":Isl'ﬁ ¥ The Tongsheng Sound Absorption Non-woven Fabrics was sticked behind the Platel]
Tongsheng Sound Absorption Non-woven Fabrics’  Thickness is 0.2;nmC  Volume-weight 66g/m

Test-piece areal] 3.0mx 3.6m=10.8m2

ﬁ % % {':I : E ﬁl‘ Emmm e Install Condition) Cavity 200mm i
i

TRl MESIR IR AR R, i~
Declare] The Testing data is only responsible for the sent sample. o e _,F\ ‘-.‘.
o
H:‘ﬁi f| MEREH Slpund Absorption Coefficient
z K o
100 0.60
125 0.64
160 .72
200 104
150 1.00
315 0.80
400 0.96
500 0.92
630 0.68
800 0.44
1000 0.56
s 1250 0.76
; ey Pt o .etn S 1600 .68
oz } B8l Bl it o i ded 2000 0.76
4 2500 0.76
AR E SRR B ETT Y
0.0 P £ & & & & a 5 4 & & 2 2 2 4 3 3
&3 125 250 500 1000 2000 4000 8000 4000 0.68 —
% # ((Hz) .- 5000 0.64
‘ NRC 0.80
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Shanghai Zixuan Industry Co., Ltd.
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Test-piece’s Name
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Tongsheng Sound Absorption Non-woven Fabrics 
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Testing Date
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Test-piece’s Specification and Installment 
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Test-piece’s Specification：Aluminum Perforated Plate’s Standard 600mm×600mm，Aperture Φ2.4mm，Punching Rate 16%
The Tongsheng Sound Absorption Non-woven Fabrics was sticked behind the Plate，
Tongsheng Sound Absorption Non-woven Fabrics’ Thickness is 0.2mm，  Volume-weight 66g/m
Test-piece area：3.0m×3.6m=10.8m2
Install Condition：Cavity 200mm
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Declare：The Testing data is only responsible for the sent sample.
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EntrustmentCompany'__ 2Ly e AT# 4~ 5] Shanghai Zixuan Industry Co., Ltd.
I 1 N, -
Test-piece’ s Name | it & B [ B3 25 K& 47 Tongsheng Sound Absorption Non-woven Fabrics .
TestingDate | — WIAFIR] | 2006 F 9 H 14 A | R | 26c | wiE | 9% |

= Temperature Humidity
E i B RURE . RF FLALELRE 600mm £ 600mm, FLi% & 2.4mm. FILE 16%.
| BRARIMES S XY 1.
J O ) R 45 T 405 4119 0.2mm, 74 66g/m’,

)r.E .n. 'i}‘l § Test-piece’ s Specification] Aluminum Perforated Plate’ s Standafd 600mmx 600mmC} Aperture
1B g = £ @ 2.4mm0O Punching Rate 16%
t d =1k 9

L e Wi Lﬁf I & 1 3.0m X 3.6m=11.8m", The Tongsheng Sound Absorption Non-woven Fabrics was stitked ehind the Plater)
LT ﬂ!‘. Tongsheng Sound Absorption Non-woven Fabrics’  Thickness is 0.2mm0]

: Volume-weight 66g/m

. o . LB o T L
Test-piece’ s Specifigation and Installment TEEME FEE 400mm. Test-piece areal] 3.0mx 3.6m=10.8m2

Install Conditiond Cavity 400mm

TER: WASOE (TR A, s

Declare(d The Testing data is only responsible for the sent sample.

Frequency 'F;igf 0 5 E &
Wk = _ =N I I:II a Sound|Absorption Coefficient
..... S S I T i O 0.32
MERREERESTERE PRV EE s il T
SENTERER | | 160 0.56
! ':":_": = E"'”:"?_"' e s T 200 (.40
[t deteds btibeiod et gt o |
b Sepetedsgeitiatiniiointot aaut it tat e 315 0.52
508 b - D M - biae M i 2 400 0.40
% - 500 .44
630 0.56
206 b
800 0.52
® 1000 0.56
04 b ! 1250 .60
: Z 1600 .64
C O SIS VGRS 8 g %"'i‘i":“‘ 2000 8.72
_______ ' £ v : By 2300 0.76
3150 0.60
uﬂ il i A a a2 a L i Nl L 'l L : A i il I i m“n D£4
83 126 250 500 1000 2000 4000 BO0G :
T #& [({Hz) so00 | 0.52
NRC 0.55
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Test-piece’s Specification：Aluminum Perforated Plate’s Standard 600mm×600mm，Aperture Φ2.4mm，Punching Rate 16%
The Tongsheng Sound Absorption Non-woven Fabrics was sticked behind the Plate，
Tongsheng Sound Absorption Non-woven Fabrics’ Thickness is 0.2mm，  
Volume-weight 66g/m
Test-piece area：3.0m×3.6m=10.8m2
Install Condition：Cavity 400mm
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Temperature
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Test-piece’s Name
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Testing Date
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Test-piece’s Specification and Installment 
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Declare：The Testing data is only responsible for the sent sample.
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Frequency 
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Sound Absorption Coefficient
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